é
- water

Article

Imprints of Lockdown and Treatment Processes on the
Wastewater Surveillance of SARS-CoV-2: A Curious Case of
Fourteen Plants in Northern India

Sudipti Arora I**, Aditi Nag I'*, Ankur Rajpal >, Vinay Kumar Tyagi >*, Satya Brat Tiwari 3, Jasmine Sethi !,

5

Devanshi Sutaria 1, Jayana Rajvanshi 1 Sonika Saxenal, Sandeep Kumar Shrivastava 4 Vaibhav Srivastava 50,
Akhilendra Bhushan Gupta ¢, Absar Ahmed Kazmi 2 and Manish Kumar ’

check for

updates
Citation: Arora, S.; Nag, A.; Rajpal,
A.; Tyagi, VK,; Tiwari, S.B.; Sethi, J.;
Sutaria, D.; Rajvanshi, ].; Saxena, S.;
Shrivastava, S.K.; et al. Imprints of
Lockdown and Treatment Processes
on the Wastewater Surveillance of
SARS-CoV-2: A Curious Case of
[...]
Paris [19], China [20] and India [6,21-25]. Some of these studies have reported the presence
of SARS-CoV-2 even in treated wastewater, and the main findings are highlighted in
Table 1. In particular, in the study undertaken by Wurtzer et al. [19], six samples of treated
wastewater were found to be positive for SARS-CoV-2 [19]. Randazzo et al. [14] found
secondary treated samples to be positive, while none of the tertiary treated effluents
was positive. Westhaus et al. [18] reported positive samples even after tertiary treatment
(ozonation). It is important to investigate the presence of the virus in wastewater, as the
treated effluent is to be utilized for irrigation purposes.

The study from India by Kumar et al. [7] reported two-point samplings, taken on
8 May 2020 and 27 May 2020, regarding anaerobic treatment systems (UASB). Thus, there
remain questions pertaining to the capability of aerobic WWTPs from India at each stage
of the treatment to achieve the decay of SARS-CoV-2 RNA in wastewater. Although
WBE-based surveillance is a systematically integrated technique used for detection and
diagnostics in many countries worldwide [26], India still lacks awareness about the far-
reaching benefits of this surveillance. While infrastructure development is quintessential
and a long-drawn process, sufficient good quality data on WBE from these regions can be
useful for future planning and computational modeling. Furthermore, there are challenges
and apprehensions about implementing WBE in developing countries, such as India,
due to the poor water supply network and sewerage system. Thus, the present study is
important in the context of WBE from an Indian perspective around its capability, owing to



Water 2021, 13, 2265

30f16

unplanned and incomplete sewer systems, sewer overflows and leakage situations, and
strong seasonal fluctuations. These considerations warranted a study that can track the
presence of SARS-CoV-2 viral RNA after each of the wastewater treatment stages in Indian
settings in order to understand the effects of wastewater treatment on RNA decay. Hence,
this study will help to allay the commonly-perceived fear of the commons pertaining to
the effectiveness of WWTPs.

Table 1. Review on the efficacy of treatment processes in different stages of wastewater treatment plants (WWTPs) for the
removal of SARS-CoV-2 RNA in different studies.

Country No. of WWTP Treatment Stages Process Used Result References
Untreated - Positive samples: 35/42
Secondary treatment Activated sludge Positive samples: 2/18
Spain 6 Coagulation, [14]
Terti treat ¢ Flocculation, Sand Positi les: 0/12
ertiary treatmen filtration, Disinfection ositive samples:
(UV, NaClO)
Primary treated Primary settler Positive samples: 1/4
Spain 1 Secondary treatment and SBR and Chemical Positive samples: 0/5 [13]
Tertiary treatment removal, Microfiltration ples:
Southern Untreated - Positive samples: 2/7
Louisiana, 2 Secondary treated Activated sludge Positive samples: 0/4 [15]
USA Tertiary treated Chlorination Positive samples: 0/4
Untreated - Positive samples: 0/5
Japan 1 Secondary treated Activated sludge and aeration Positive samples: 1/5 [16]
River water - Positive samples: 0 /3
Untreated - Positive samples: 4/8
Italy 3 . Peracetic acid or s [17]
Tertiary treated high-intensity UV lamps Positive samples: 0/4
Untreated Activated sludge Positive samples: 9/9
Germany 9 [19]
Tertiary treated Ozonation Positive samples: 4/4
Untreated wastewater - Positive samples: 23/23
France 3 N R . [18]
Tertiary treated Data not available Positive samples: 6/8
Untreated - Positive samples: 0/4
China 1 : . " [20]
Tertiary treated Septic tank Positive samples: 7/9
Untreated wastewater - Positive samples: 1/2
Primary treated UASB Inlet Positive samples: 1/2
India 1 Secondary treated UASB Outlet Positive samples: 1/2 [22]
Tertiary treated Aeration Positive samples: 1/2
Final Effluent - Positive samples: 0/2
Untreated and primary - Positive samples: 12/33
treated
Indi 14 Present
1a Secondary treated MBBR, SBR Positive samples: 0/7 study
Tertiary treated UV Chlorination Positive samples: 0/14

Note: - = Information not available, MBBR= Moving Bed biofilm reactor, NaClO = Sodium hypochlorite, SBR = Sequencing Batch Reactor,
Cl, = Chlorine disinfection, UV—Ultra violet disinfection, MLD = million liters per day, UASB = Up-flow Anaerobic Sludge Blanket.

Recently, the world Sustainable Development Summit 2021 highlighted the importance
of WBE for SARS-CoV-2 monitoring and discussed the various challenges involved in
implementing WBE in India, in order to create policy making decisions. In this context,
the main objective of this study is to track the aerobic biological wastewater treatment
system for the decay of SARS-CoV-2 and its genomic RNA along the treatment process
and evaluate its effectiveness. This study was conducted to detect SARS-CoV-2 RNA



Water 2021, 13, 2265

40f16

in both untreated and treated wastewater samples collected from multiple locations in
order to assess the health risks posed by the reuse of effluents coming from WWTPs.
Additionally, an attempt has been made to correlate the detected Threshold Cycle (Ct)
values of target genes viz. RNA-dependent polymerase (RARP) gene, nucleocapsid (N)
SARS-CoV-2 specific genes, and gene E, which are characteristic of pan-Sarbecoviruses in
the qualitative detection of SARS-CoV-2. This can serve as a crude indication of the genome
load over the time-frame which includes lockdown, partial lockdown and no lockdown
conditions. The experiments were carried out to detect the presence of SARS-CoV-2 in
influent, primary, secondary, and tertiary treated effluent samples from 14 wastewater
treatment systems (13 WWTPs and one pump house) in four cities (Roorkee, Rishikesh,
Haridwar, Jaipur) in the two North Indian states of Uttarakhand and Rajasthan, and to
possibly decipher the potential of current biological treatment systems for removing the
virus. This is the study report for a comprehensive data analysis that gives insights into
aerobic biological treatment systems’ role in decaying the SARS-CoV-2 viral genome.

2. Material and Methods
2.1. Sample Collection and Transportation

The wastewater samples (grab samples) (1 L) were collected during nine different
time-points from seven wastewater treatment facilities in Jaipur city (Rajasthan), and
grab and composite samples were collected during three different time points from seven
wastewater treatment facilities in Uttarakhand state (from the cities of Rishikesh, Haridwar,
and Roorkee). The samples were collected during the morning hours, between 6 AM and
10 AM, from different wastewater treatment systems when the sewage flow rate was higher.
The samples collected in Uttarakhand were transported through cold chain transportation
to Jaipur. All samples were pre-processed in the Environmental Biotechnology Laboratory
at Dr. B. Lal Institute of Biotechnology, Jaipur. It was ensured during the packaging that the
samples stayed at 4 °C for the whole transit. After sampling, the sampling bottle’s surface
was disinfected with 90% ethanol, was labeled, and was immediately transported (2—4 °C)
to the laboratory. The sampling was carried out during the months of May to August 2020.
Detailed information on the numbers of samples, sampling sites, designed capacity, the
average flow rate of WWTPs, and the current treatment (secondary and tertiary) technology
from the states of Rajasthan and Uttarakhand is provided in Table 2. The locations sites of
the different WWTPs are highlighted in Figure 1.

Table 2. Details on the sampling location sites along with treatment characteristics of WWTPs located in Rajasthan and Uttarakhand

states.
Type of . Number of
Site S . . Secondary Type of Tertiary D(.)sage &Cor.ltact Des1g-n Flow Rate Connected
ampling Location Time of Tertiary Capacity .
No. Treatment Treatment (Avg. MLD) Residents
Treatment (MLD)
Technology (Approx.)
. Ramniwas Garden, Jaipur
Site 1 26.8963° N, 75.8100° E MBBR uv NA 1 ~1 >7000
. Central Park, Jaipur Cl, (Bleach 4 ppm by dropping 5
Site 2 26.9048° N, 75.8073° E SBR Powder) system ! ! >7000
. Delawas, Jaipur 3 ppm, 5
Site 3 27.3735° N, 75.8926° E ASP No treatment 30 min 65 62.5 >480,000
. Jawahar Circle, Jaipur N
Site 4 26°50'29" N,75°48'0"" E MBBR uv NA 1 1 >7000
. Brahmpuri, Jaipur 5
Site 5 26.9373° N, 75.8250° E SBR No treatment NA 27MLD 8 >59,000
. MNIT, Jaipur Cl, 2.5-3 ppm, -
Site 6 26.8640° N, 75.8108° E MBBR (Hypochlorite) 30 min 1 1 >7000
Dravyavati River Project,
Site 7 Jaipur SBR “ Occlﬁlorite) 3;8 PP, 65 ~65 480,000
26.7980° N, 75.8039° E yP
Site 8 IIT Roorkee SBR uv 40000 microwatt 3 15 >7000

29.8649° N, 77.8965° E

sec/cm?




Water 2021, 13, 2265 50f 16

Table 2. Cont.

Site Szzl(f:d(;f Type of Tertia Dosage &Contact Design Flow Rate 12::;23::{
No. Sampling Location Treatmer?t, y}?l“reatment v Time of Tertiary Capacity (Avg. MLD) Residents
. Treatment (MLD) &
Technology (Approx.)
. Muni kiReti, Rishkesh Cl, 3 ppm, 5
Site 9 30.1199° N, 78.3031° E MBBR (Hypochlorite) 30 min 5 35 >15,000
. Swarg Ashram, Rishikesh Cl, 3 ppm, _
Site 10 30.1165° N, 78.3131° E SBR (Hypochlorite) 30 min 3 15 >10,000
Chandreshwar Nagar, cl 3 ppm
Site 11 Rishikesh MBBR ®= lorit ) 33’19 . 75 ~25 >10,000
30.1115° N, 78.3056° E ypochiorite mimn
. Sarai, Haridwar Cl, 3 ppm,
Site 12 29.9043° N, 78.1080° E SBR (Hypochlorite) 30 min 14 ~15 >100,000
. Jagjeetpur, Haridwar Cl 3 ppm, 5
Site 13 29.9174° N, 78.1316° E MBBR (Hypochlorite) 30 min 68 45 >200,000
Site 14 Pump House, Haridwar NA NA NA NA NA >200,000

Note: NA = Information not available, ASP = Activated sludge process, MBBR = Moving Bed biofilm reactor, SBR = Sequencing Batch
Reactor, Cl, = Chlorine disinfection, UV—Ultra violet disinfection, MLD = million liters per day.

Sample Collection N

Uttarakhand S
? Rishikesh
? Roorkee

? Jaipur

ipur

Q Rambagh @ Central Park ® Jawahar Circle ® Delawas
9 Dravyavati 9 Brahmpuri 9 MNIT 9 Ramnivas

2 Rishikesh
2 Roorkee
2 Muni ki Reti 2 Swarg Ashram

2 Chandreshwar Nagar 2 IIT Roorkee

Figure 1. Locations of samples collected from the Uttarakhand and Rajasthan states of India.

2.2. Sample Pre-Processing

The samples were pre-processed using two different methods, as specified in Figure 2.
In method A, a 50 mL sample was transferred into sterile falcon tubes in the Biosafety
Cabinet (BSL-II), followed by surface sterilization of the falcons using 70% ethanol and
UV light exposure for 30 min. The heat inactivation of the virus was then achieved by
placing the falcon tubes in a water bath at 60 °C for 90 min. The samples were further
filtered through a 0.45um membrane using a vacuum filter assembly. The filtrate was
then transferred to a fresh falcon containing 4 g PEG (Himedia) and 0.9 g NaCl (Himedjia).
The content was dissolved through manual mixing, followed by centrifugation at 4 °C
for 30 min at 7400 x g. The pellet obtained was then resuspended in 1X Phosphate Buffer
Saline (PBS). The method B used for the detection of the SARS-CoV-2 virus was performed
by the transfer of a 1 mL sample in a 1.7 mL centrifuge tube, followed by centrifugation
at 7400x g for 15 min. The supernatant was collected in a fresh tube and was again
centrifuged at 7000 rpm for 15 min. The supernatant thus obtained was used for nucleic
acid extraction. The samples for the duration of May and June were pre-processed using



Water 2021, 13, 2265 60f16

method A. Because method B requires a shorter duration (2 h 40 min), as compared to
method A (as described in Figure 2), and because both methods gave a similar efficiency of
detection (as reported in our previous study, Arora et al. [27], all samples from July 2020
onwards were pre-processed using method B.

Methodology

Method A: e e -3

S e ‘ <&
Sterilization ‘ S| ‘ - ‘ » G
Virus Concentration 2 ; :
RNA isolation paan 4 E

RT‘({P('R s Sterilization & — Adsorpt e Total RT-qPCR detecting
Total time: 6.40 h e i Heat Inactivati sonlicins PEG+ NaCl sisrisin, oo RNA isolat SARS-CoV-2 genes

Method B

RT-qPC
Total time: 2.40 h

Figure 2. Methodology for the detection of SARS-CoV-2 viral genome through RT-qPCR in wastewater samples.

2.3. RNA Isolation

RNA extraction and the subsequent steps of detection were completed at the Dr. B. Lal
Clinical Laboratory Pvt. Ltd., Jaipur (which is authorized by ICMR to conduct COVID-19
testing in humans). The viral RNA molecules present in the wastewater samples from
May to early July 2020 were isolated using a Biospin kit (Cat# BSC77M1). As per the
vendor’s instructions, 10 pL proteinase K and 200 pL of lysis buffer were added to 200 pL
of the sample into a 1.5 mL centrifuge tube, followed by vortex mixing and incubation
at 56 °C for 15 min in a heating block. 250 pL of ethanol was then added to the sample
and mixed by vortexing for 15 s. The mixture was then transferred to the spin column
and centrifuged at 10,000 x g, followed by sequential washing with the three wash buffers
provided in the kit, followed by centrifugation at 10,000 x g for 1 min at each washing
step. After the complete drying of the spin column, the RNA was eluted out using a
50-100 pL elution buffer. Centrifugation was done at 12,000 g for 1 min. The RNA from
the samples collected in late July to August was extracted using the automated Kingfisher
Flex System ™ (Cat#5400610).

2.4. Real-Time PCR for Detection of SARS-CoV-2

For the qualitative detection of SARS-CoV-2 in the wastewater samples, RT-qPCR
was performed using a commercially available FDA-approved Allplex™ 2019-nCoV Assay
kit (Cat# RP10244Y, 208 RP10243X), as per the vendor’s instructions for the qualitative
detection of SARS-CoV-2 genomic RNA in the sample on Applied Biosystems™ QuantStu-
dio™ 5. The master mix was prepared using the kit content, which was composed of an
amplification and detection reagent, enzyme mix for one-time RT-qPCR, buffer containing
dNTPs, buffer for one-step PCR and RNase-free water. Each PCR tube contained 8 pL
sample RNA, 5 uL 2019-nCoV oligo -mixture, 5 pL Real-time one-step buffer and 2 uL
Real-time One-step enzyme and the final volume of the mixture were adjusted to 25 uL.
using RNase free water. Additionally, as per the kit protocol, “no template” as a negative
control, assay target gene plasmids as positive controls, and MS2 phage DNA as internal
controls were used to validate each round of reactions. Three genes (E, RdRp, and N)



Water 2021, 13, 2265

7 of 16

were targeted to detect the presence of the SARS-CoV-2 genome. A list of the different
fluorophores used for the detection run is given in Supplementary Materials. Thermal
cycling reactions were performed at 50 °C for 20 min, 95 °C for 15 min, 44 cycles at 94 °C
for 15 s, and 45 cycles at 58 °C for 30 s, in a thermal cycler. The Allplex™ 2019-nCoV
Assay is an in vitro diagnostic real-time reverse transcriptase-polymerase chain reaction
(RT-PCR) test used for the qualitative detection of SARS-CoV-2 viral nucleic acids. The kit
has reagents RP-V IC (1000 pL), composed of MS2 phage genome as an exogenous internal
control. As per the manufacturer’s instructions, internal control Ct values above 40 are
considered invalid. The PCR controls are provided with the Allplex™ 2019-nCoV Assay to
confirm the validity of each PCR run on the same plate. Negative Control (NC) is used as a
PCR control to confirm test validity and the absence of any contaminants during testing.
The “no template” control is prepared using RNase-free water added to Master Mix prior
to PCR. NC was included in each test run.The PC is constructed using plasmids encoding
Allplex™ 2019-nCoV Assay target sequences and was included in each test run.

The criteria, of choosing two out of three genes with valid Ct values as criterion for
overall positive or not, is based on manufacturer’s instruction. This has been extensively
discussed in Kumar et al. [21,22], bas well. In addition, it is important to note that, as we
detect titer of RNA and talk about the entire SARS-CoV-2 genome, it would not be rational